
3
HOMEDEPOT.COM/HOMEDECORATORS

Please contact 1-800-986-3460 for further assistance.

Pre-Assembly
PLANNING ASSEMBLY
Identify all parts packed in the carton against the parts list. Remove all protective materials. Place parts on a non-abrasive surface to avoid

scratching. If you are missing any parts or are unsure how to proceed with the assembly, call our Customer Service Team at 1-800-986-3460.

Do not attempt assembly if any parts are missing or damaged.

Two people may be required to assemble the table.

Damage to welds or frames resulting from over tightened bolts or improper assembly is not covered under our warranty. Please read all 

instructions carefully before assembly. If you have any questions regarding your assembly, call our Customer Service Team at 1-800-986-3460.    

NOTE: Hardware not shown to actual size.

HARDWARE INCLUDED

Part Description Order Part # Quantity

1AA HW0006

1BB HW0009

8CC HW0142

8DD HW0004

8EE HW0014

8FF HW0027

8GG HW0105

8HH HW0591

4II FC0607

1JJ G0157

1KK G0091 & HW0448

 ____BB  ____CC  ____DD  ____EE ____AA  ____FF  ____GG

 ____HH  ____II  ____JJ  ____KK

1/4 in. x 35 mm Bolt

Ø6.5 x 1.0 mm Washer

1/4 in. Nut

Nut Cover

Bolt Cover

Ø20 x Ø6.5 x 2.0 mm Washer

Hex Bolt Driver

Hex Wrench

Foot Cap (Preassembled) 

Umbrella Hole Ring (Preassembled) 

Umbrella Pole Lock Knob & Nut (Preassembled) 


